
 

 

 

 

The Municipality of Temagami 

MULTI-FACILITY 

OPERATIONAL PLAN 
for the Temagami North & South Drinking Water Systems 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
This Operational Plan is designed for the exclusive use of the system(s) specified in this Operational Plan.  
 
This Operational Plan has been developed with OCWA’s operating practices in mind and utilizing OCWA personnel to implement it. 
 
Any use which a third party makes of this Operational Plan, or any part thereof, or any reliance on or decisions made based on 
information within it, is the responsibility of such third parties.  OCWA accepts no responsibility for damages, if any, suffered by any 
third party as a result of decisions made or actions taken based on this Operational Plan or any part thereof. 
[...]
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Environmental Incident Reports 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Facility Logbooks HC - Temagami North & Temagami South WTPs 

Facility Rounds Sheets 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water System 

file:///C:/Documents%20and%20Settings/swansoap/Desktop/NEO%20Operational%20Plan%20Templates/www.e-laws.gov.on.ca
https://www.ontario.ca/


 

      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Doc: 
Rev Date: 
Rev No: 
Pages: 

OP-05A 
2019-05-27 
0 
3 of 3 

DOCUMENT AND RECORDS CONTROL LOCATIONS 

 

Type of Document/Record 
Designated Document  

Control Location 

(HC = Hardcopy, EC = Electronic) 

HC - Haileybury WTP 

Incidents of Non-Compliance Records 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Infrastructure Review (Capital Letter & 5 Year 
Capital/Major Maintenance Recommendations) 

EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

 

Laboratory Analytical Reports and completed Chain of 
Custody Forms 

EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Maintenance & Calibration Records (completed WMS 
work orders) 

EC - Workplace Management System (WMS)  

EC - \\TORWAN\Temiskaming Shores 
Cluster\Instrumentation Calibrations 

Management Review Documentation 
EC -  \\ocwfile\public\NEO DWQMS - Temagami Drinking 
Water Systems 

MOECC Records (Form 1,2,3 & Director Notification) 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Operator Training Records (OCWA) EC - OCWA’s Training Summary Database 

Operator Training Records (Municipality) HC - Municipal Office  

QEMS Communications - External EC - Microsoft Outlook E-mail 

QEMS Communications - Internal EC - Microsoft Outlook E-mail 

QEMS – Summary of Findings Record 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

Quarterly Operations Reports (to the Owner) 
EC - \\ocwfile\public\NEO DWQMS\DWQMS - Temagami 
Drinking Water Systems 

SCADA Records EC - Outpost5/Wonderware 

Tailgate Records HC - Haileybury Water Treatment Plant 

Transportation of Dangerous Goods Record HC - Haileybury Water Treatment Plant 

 

 

Revision History 
 

Date Revision # Reason for Revision 

2019-05-27 0 Appendix issued; Table was originally included within the Document and 
Records Control Procedure (QP-01) (revision 6, dated June 19, 2017). 
Added section for blank external QEMS forms, changed location for 
Confined Space Program and Operational Plan and changed name of 
OCWA’s Safety Manual to OCWA’s Health and Safety Management 
System and its location. 

   

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2019-05-27 
0 
1 of 2 

DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

1. Purpose 
 
To document the following for the Temagami Drinking Waters Systems: 

 The name of the Owner and Operating Authority; and 

 Provide a description of the system, including all applicable water sources, treatment 
system processes and distribution system components. 

 
2. Definitions 

 
Distribution System - means the part of a drinking water system that is used in the 
distribution, storage or supply of water and that is not part of a treatment system. 
 
Primary Disinfection - means a process or series of processes intended to remove or 
inactivate human pathogens such as viruses, bacteria and protozoa in water.  
 
Secondary Disinfection - means a process or series of processes intended to provide and 
maintain a disinfectant residual in a drinking water system’s distribution system, and in 
plumbing connected to the distribution system, for the purposes of: 

(a) protecting water from microbiological re-contamination; 
(b) reducing bacterial regrowth; 
(c) controlling biofilm formation;  
(d) serving as an indicator of distribution system integrity; and 

includes the use of disinfectant residuals from primary disinfection to provide and maintain a 
disinfectant residual in a drinking water system’s distribution system for the purposes 
described in clauses (a) to (d).  
 
Treatment System - means any part of a drinking water system that is used in relation to the 
treatment of water and includes, 

(a) any thing that conveys or stores water and is part of a treatment process, including 
any treatment equipment installed in plumbing,  
(b) any thing related to the management of residue from the treatment process or the 
management of the discharge of a substance into the natural environment from the 
system, and 
(c) a well or intake that serves as the source or entry point of raw water supply for the 
system;  

 
3. Procedure 
 

3.1 Refer to OP-6A for a description of the facilities in the Temagami North Drinking 
Water System. 

 
3.2 Refer to OP-6B for a description of the facilities in the Temagami South Drinking 

Water System. 
 
 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2019-05-27 
0 
2 of 2 

DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

 
3 Related Documents 

 
None 

 
 
4 Revision History 

 
Date Revision # Reason for Revision 

2019-05-27 0 

 
Procedure issued – Information within OP-06 (s. 3) was originally set out 
in main body of the Temagami Drinking Water Systems Operational 
Plan (revision 7, dated June 19, 2017). New Purpose, Definitions, 
Procedure, Related Documents and separate Revision History sections.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2019-05-27 
0 
1 of 5 

TEMAGAMI NORTH DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

 
Temagami North Drinking Water System Overview 
 
Owner / Operating Authority 

The Temagami North Drinking Water System is owned by The Corporation of the Municipality of 
Temagami.  The treatment system is operated by the Ontario Clean Water Agency and the 
distribution system is operated by OCWA.  This subject system is not interconnected to any 
other drinking water systems owned by different owners. 

 
 

Source Water 
 

Raw Water Supply  

The intake pipe for the Temagami North water treatment plant is located approximately 165 m 
off the west shore of Net Lake at 10 m below the low water level of the lake.  The raw water is 
directed by gravity via a 222 m long, 250 mm diameter intake pipe to a low lift pumping station 
consisting of a wet well and two submersible low lift pumps, each rated at 3.8 L/s (328 m3/day).  
These pumps are controlled by the system PLC (programmable logic controller) and discharge 
to the two BCA Pre-Fabricated package treatment plants. 
 
 

General Characteristics 

The raw water source for the treatment plant is Net Lake.  The water from Net Lake is typically 
low in turbidity, slightly basic and stable in alkalinity.  Temperature fluctuates significantly 
through the seasons ranging from approximately 0.01 ºC in the winter to as high as 28 ºC during 
the summer.  Bacteriological analysis of the raw water indicates a source of relatively good 
quality.  The results of chemical analyses are consistently below the Ontario Drinking Water 
Quality Standards. 
 
 
Net Lake:  Raw Water Characteristics  

Characteristic 
2016 2017 2018 

Min Max Mean Min Max Mean Min Max Mean 

E. coli (CFU/100 mL) 0 2 1.9 0 4 2 0 5 2.1 

Total Coliforms (CFU/100 mL) 0 80 17.3 2 90 20.8 0 320 42 

Turbidity (NTU) 0 10 2.8 0 10 1.8 0 10 2.2 

pH 3.62 10.9 6.5 3.8 10.8 6.5 5.51 11.1 6.4 

Alkalinity (mg/L) 5 28 22.9 14 29 22 20 29 24 

Colour (TCU) 5 5 5 5 5 5 5 5 5 

 
 
 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2019-05-27 
0 
2 of 5 

TEMAGAMI NORTH DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

Common Fluctuations   

Raw water turbidity increases during spring runoff and significant rainfall events.  As well, water 
temperature changes significantly from winter to summer.  Warm summer temperatures may 
result in an increase of taste and odour concerns.  Aluminum sulphate and polymer are adjusted 
accordingly to assist with sedimentation and filtration. 

 
 

Threats 

Potential sources of raw water contamination include fuel spills from recreational water crafts, 
beaver activity, train derailment, and a major surcharge of effluent from the Temagami North 
Lagoon.   
 
 
Operational Challenges 

Spring and fall turnover is the greatest operational challenge for the Temagami North DWS.  
The turnover creates higher demands on process operations.  It can affect the source waters 
alkalinity, pH, temperature and turbidity.  These changes can occur quickly and require 
adjustments to chemical dosages. 
 
 
Treatment System Description 

 
Water Treatment 

The BCA plants each consist of 2 flash mixing chambers, 2 flocculation tanks, two clarification 

chambers, and two deep dual media filters (sand/anthracite).  Aluminum sulphate and polymer 

are added for the coagulation/flocculation process, sodium carbonate for pH adjustment and 

sodium hypochlorite for disinfection.  All chemicals are added using metering pumps.  The plant 

is equipped with an automated monitoring system that records various components of the 

process including system flows and chemical dosages. 

Filter backwashes are initiated by head loss, turbidity levels, time or manually by the operator. 
The backwash wastewater and sedimentation sludge is directed to a drainage system that leads 
to the Municipal sanitary sewer system for disposal.  Alarmed chlorine and turbidity monitoring 
systems are in place to ensure the water is of acceptable quality before entering the distribution 
system. 
 

 

Water Storage and Pumping Capabilities 

The treated water is directed to two of the three clearwells, which have a combined capacity of 

167 m3.  The two highlift pumps direct the treated water into the distribution system, which is 

equipped with a standpipe known as the North Tower.  The standpipe has a total storage  

capacity of 732 m3 and helps to maintain water pressure within the system. The distribution 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2019-05-27 
0 
3 of 5 

TEMAGAMI NORTH DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

system is composed of 218 service connections, 20 fire hydrants, and 3 dead end locations. 

The watermains are made of cast iron material and range in size from 6” to 8”.  

 
 
Emergency Power 

A diesel generator with automatic start is located in a nearby sewage pumping station and is 
available to provide emergency power for the entire facility in the event of a power interruption. 

 
Treatment System Process Flow Chart 

Refer to Figure 1 on page 4 
 
 
Description of the Distribution System Components 

 
The Temagami North DWS is a standalone system not connected to another drinking water 
system.  There are no upstream or downstream processes relied upon to ensure the provision 
of safe drinking water.  It is classified as a Large Municipal Residential Drinking Water System, 
serving an estimated population of 300 residents 
 
 

Distribution System Components Flow Chart  

 
Refer to Figure 2 on page 5 

 
 

 
Revision History 

 
Date Revision # Reason for Revision 

2019-05-27 0 

 
Procedure issued – Information within OP-06 (s. 3) was originally set out 
in main body of the Temagami Drinking Water Systems Operational 
Plan (revision 7, dated June 19, 2017). New Purpose, Definitions, 
Procedure, Related Documents and separate Revision History sections. 
Updates based on revisions to DWQMS (e.g. removal of critical 
upstream or downstream processes, separation of systems that provide 
primary and/or secondary disinfection and systems that do not, for 
systems that are connected to another system with different owners, 
must now include which system is relied upon to ensure the provision of 
safe drinking water). Moved order of system description to follow the 
process (e.g., source water first, then treatment, then distribution).  
Updated the Raw Water Characteristics table with more current data.  



 

Page 4 of 5 

 
 
 

Figure 1 - Temagami North Water Treatment Plant - Process Flow Chart (2018) 

 
 



 

Page 5 of 5 

 
 
 
Figure 2 - Temagami North Distribution System Map.  Larger scale version available at the Temagami Public Works office 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06B 
2019-05-27 
0 
1 of 5 

TEMAGAMI SOUTH DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

 
Temagami South Drinking Water System Overview 
 
Owner / Operating Authority 

The Temagami South Drinking Water System is owned by The Corporation of the Municipality 
of Temagami.  The treatment system is operated by the Ontario Clean Water Agency and the 
distribution system is operated by OCWA.  This subject system is not interconnected to any 
other drinking water systems owned by different owners. 
 
 
Source Water 
 
Raw Water Supply 

Located on Lakeshore Road, the Temagami South treatment plant obtains its source water from 

Lake Temagami.  The water is drawn through a 20 m long, 200 mm diameter intake pipe that 

extends from a submerged intake structure 5.7 m below the average water level.  The intake 

pipe directs water by gravity to a low lift pumping station consisting of a wet well and two 

submersible low lift pumps, each rated at 11 L/s (950 m3/day).  These pumps are controlled by 

the treatment systems’ PLC and discharge to the two package plants located with the WTP. 

 

General Characteristics 

The raw water source for the treatment plant is Lake Temagami.  The water from Lake 
Temagami is typically low in turbidity with a neutral pH and stable alkalinity.  Temperature 
fluctuates significantly through the seasons ranging from approximately 2.5 ºC in the winter to 
as high as 27 ºC during the summer.  Bacteriological analysis of the raw water indicates a 
source of relatively good quality.  The results of chemical analysis are consistently below the 
Ontario Drinking Water Quality Standards. 

 
 
Lake Temagami:  Raw Water Characteristics  

Characteristic 
2016 2017 2018 

Min Max Mean Min Max Mean Min Max Mean 

E. coli (CFU/100 mL) 0 5 2.27 2 12 2.96 0 50 4.4 

Total Coliforms (CFU/100 mL) 0 1140 104.3 2 485 69.39 0 750 118 

Turbidity (NTU) 0 10 0.93 0 10 1.09 0 10 1.2 

Temperature (o
C) 1.47 36.98 18 0 32.64 16.63 1.6 29 12 

pH 3.25 11.07 7.08 4.2 11.41 7.24 3.4 10.6 7.8 

Alkalinity (mg/L) 5 30 24 14 42 24 20 34 26 

Colour (TCU) 0 5 2.27 2 12 2.96 5 5 5 

 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Temagami North & South Drinking Water Systems 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06B 
2019-05-27 
0 
2 of 5 

TEMAGAMI SOUTH DRINKING WATER SYSTEM 

Reviewed by: R. Marshall, PCT Approved by: Y. Rondeau, SPC Manager 

 

 

 

Common Fluctuations   

Raw water turbidity increases during spring runoff and significant rainfall events.  As well, water 
temperature changes significantly from winter to summer.  Warm summer temperatures may 
result in an increase of taste and odour concerns.  Aluminum sulphate and polymer are adjusted 